



中国认可
国际互认
检测
TESTING
CNAS L3457



江苏中纺联检验技术服务有限公司
United Testing Services (Jiangsu) Co.,Ltd.

检测报告	防伪查询网址: www.fcl-sz.org.cn 防伪码: 1085015586
报告编号: ZFLJ0748408	第 1 页, 共 3 页



Applicant Information (客户信息)

Applicant Name(委托单位) : P.W. GRANT
Contact Person(委托人) : Xiang Bingbing(向冰冰)

Sample Information (样品信息)

Sample Description(样品描述) : One piece of navy composite fabric(一块丈青色复合面料)
Sample Quantity(样品数量) : 40cm* Full width(40cm*全幅宽)

-The Information Provided By Client(客户提供的信息)

Style Name(品名) : B-P-177-8 OMNITWILL
Colour(颜色) : NAVY

- Sample Receiving Date(样品接收日期) : 2024-01-10
- Testing Performing Period(样品检测日期) : 2024-01-10~2024-01-11
- Sample photos or stickers are attached on the last page. (送检样品照片或贴样附在本报告的末页)

Test Performed (检验标准)

Judgement according to(评定依据):NA
- Selected test(s) as requested by applicants. (本实验室根据客户要求完成以下检测内容)

Pronounce (声明)

Text

The test report cannot be reproduced, unless in full. The report is invalid if the signature of authorized approver or the original stamp of testing and inspection is omitted or faked. The institution is responsible for all the information in the test report, except for the information provided by the clients. The institution completes the test according to client's request, and the test results are only applicable to the samples as received. If there is any objection to the test report, it should be submitted to the institution within 15 days from the date of issuance of the report. (检测报告不得部分复制, 全文复制除外。检测报告无批准人签字无效, 被涂改无效, 未加盖本机构“检验检测专用章”无效。本机构对检测报告中的所有信息负责, 客户提供的信息除外。本机构根据客户要求完成检测, 检测结果仅适用于收到的样品。若对检测报告有异议, 应于报告签发之日起 15 日内向本机构提出, 逾期不予受理。)

The test results and the conformity judgement of this report do not take the uncertainty of the test results into account.(本报告检测结果及符合性判定不考虑测量结果的不确定度。)

Signed for and on behalf of
United Testing Services (Jiangsu) Co., Ltd.(江苏中纺联检验技术服务有限公司)

Approved by (批准)	The issued date (签发日期)
 王梅梅 (02)	2024-01-12

地址: 江苏省苏州市吴江区盛泽镇西环路 1018 号 No.1018, West Ring 2nd Road, Shengze, Wujiang District, Suzhou, Jiangsu
邮编/Postcode: 215228 电话/Tel: (86 512)63081315/63081937 电子邮箱/E-mail: suzhoutesting@fabricschina.com.cn
声明: 1. 本机构对报告中的所有信息负责, 客户提供的信息除外; 2. 本机构根据客户要求完成本次检测内容, 检测结果仅适用于收到的样品; 3. 本检测报告不得部分复制, 全文复制除外, 复制报告未加盖本机构“检验检测专用章”无效; 4. 若对检测报告有异议, 应于报告签发之日起 15 日内向本机构提出, 逾期不予受理。



中国认可
国际互认
检测
TESTING
CNAS L3457



江苏中纺联检验技术服务有限公司
United Testing Services (Jiangsu) Co.,Ltd.

检测报告	防伪查询网址: www.fcl-sz.org.cn 防伪码: 1085015586
报告编号: ZFLJ0748408	第 2 页, 共 3 页



--- Test Result (测试结果) ---

1. Water Vapor Permeability(透湿性) JIS L1099:2021 Method B-1(方法 B-1)

Unit(单位): <g/(m²·24h)>

WVP(透湿度) 20800



